GLC

BAL

WF 1767 / AUT

SINGLE NEEDLE HIGH SPEED TOP VARIABLE FEED
LOCKSTITCH MACHINE

INSTRUCTION MANUAL
SPARE PARTS LIST

Global International BY
H. Figeeweg 4
2031 BJ Haarlem
tel: 023-5319584
fax: 023-5311022

e-mail: global@imca.net

Global Parts bv

H. Figeeweg 4B

2031 BJ Haarlem

tel; 023-5425312

fax: 023-5423422

e-mail: globalpats@planet.nl



D
2)
3

Safety precalltiﬂlls ................................................................................................................................. 1
Pl‘ecaution bef()l‘e Stal'tillg Operaﬁon ............................................................................................... 1
Precaution fO]‘ Operating Conditions ................................................................................................. 1

PREPARETION BEFORE START TO OPERATE ............................................................................... 1

1)
2)
3)
4
5)

1)

2)

3)

4)

5)

6)

7}

8)

9

10)
11)
12)
13)
14)
15)
16)
17)
18)
19)
20}
21)
22)
23)
24)
25)
26)
27)
28)
29)
30)
31)
32)
33
34)

Connection Of control box .................................................................................................................... 2

Thmading the lower thread ................................................................................................................. 6
Adjusting the TOWEE-tREEAU TEISTOIL -+ -+ ++vmreremstersssssrtasm st s s s e 6
Alternating presser FOOT MOVEIMEIIE ATMOUIILE -+ o7 coreresomstrssssssstssns sttt sama sttt s s 6
AGUSHING the PreSSer OO Pressure - s i rtimi ittt s e s i
Adjusting the BT e 3 T L e 7
Using the MATUAT SWALCRES -+ verrerer ettt s e s 7
LAY ++++++++77+ 7444 AT 8

BACK LRCKIIMG +++++7++775+5757415080 a1 9
Adjusting the needle bar helght 10
Adjusting the gap between the needle and the rotary Rook tip it 10
Adjusting of the needle and the hook timing .................................................................................. 11
Adjusting the needle and feed mechanism timing ......................................................................... 11
Adjusting the Opeller pOSition ............................................................................................................ 13
Adjusting the presser foot height-- e BT oo T TTT O OO 13
Adjusting the alternating presser £0O0! MOVEMENE AMIOUIE -+ rrrsrssrsrssasarsinsesnsesesnresarstsistsasasass 14
Adjusting the presser foot timing e P P PY U S SUR TN 15
Adjusting the fixed Knife POSIion -+ st 15
Adjusting the thread holding SPring POSION:--«--weessrrrrmsrssers st s s s e 16
Adjusting the knife timing pOSitiOll .................................................................................................. 16
Adjusting the driving knife height ................................................................................................... 16
Adjusting the dl'iVil'lg knife StOp pDSiti()ll ........................................................................................ 17
Adjusting the driving knife operating position UV UYURURURRIPTUTOU RN PRRITS PPV L
Adjusting the thread ARG GIEIE 7o ore e st s s e 18
T 1 sarerssnnirens seeersenn 18

Settings for HVP 70_4_ED,M.“"“..."“u.u..n«uennuu"anuuununnunuaun“-uuuueuu..uuuuzo




1. PRECAUTIONS BEFORE STARTING OPERATION
1) Safety precautions
(1) 'When turning the power on, keep your hands and fingers away from the area around/under the needle
and the area around the pulley.
(2) Power must be turned off when the machine is not used, or when the operator leaves his/her seat.
(3) The power must be turned off before tilting the machine head, instatling or adjusting the machine, or
when replacing.
(4) Avoid placing fingers, hairs, bars etc. nears the pulley, bobbin winder pulley, when the machine is
operation. Injury could result.
(5) Do not insert fingers into the thread take-up cover, under/round the needle, or pulley when the ma-
chine is in operation.
(6) 1f a mini motor cover, finger guard, and/or eye guard are installed, do not operate the machine with-
out these safety devices.
2) Precaution before Starting Operation
(1) If the machine's oil pan has an oil sump, never operate the machine before filling it.
{2) M the machine is lubricated by a drop oiler, never operate the machine before lubricating.
(3) When a new sewing machine is first turned on, verify the rotational direction of the pulley with the
power on. (The pulley should rotate counterclockwise when viewed from the pulley.)
(4) Verify the voltage and (single or three) phase with those given on the machine nameplate.
3) Precaution for Operating Conditions
(1) Avoid using the machine at abnormally high temperature (35°C or higher) or low temperatures (5°C
or lower). Otherwise, machine failure may result.
(2} Avoid using the machine in dusty conditions. Avoid using the machine in areas where too much elec-
trical noise, resulted from the high-frequency welder and others, is generated
2. SPECIFICATIONS
Ttem 1767 - AUT
Max. Speed 3,500rpm
Stitch length 0 - 9mm
Needle bar stroke 34mm
Presser foot By hand 9 mm
clearance Bv knee 16 mm
Needle DP X 17 #18-#25
Rotating hook Large vertical hook (1.6 times)
Presser foot alternation 1-7Tmm
Auto presser foot lifter Pneumatic
Oil lubrication method Automatic lubrication
Bed dimensions 300X 120 mm




3.

PREPARATION BEFORE STARTING TO OPERATE

1) Connection of control box

It shows the connection of the
electrical wires of the whole machine
on the right picture.

When the machine needs to be
assembled, each line should be linked
to the right joint according to the in-
struction of the picture.

windpipe of MR
windpipe of STK

synchronizer wire

windpipe of Hp Wwires of solenoid output
wires from connection board

wires from
the motor

. joint of
solenoid wire
pipes from
sofenoid

All the pins on the control box have sig-
nals of function showing, and usually, differ-
ent wires have different kinds of joint.

Caution: the pin of synchronizer wire is the
same with another two external pins and if
there is a misconnection, the synchronizer
might be burn.

synchronizer wire

control panel wire

connection board wire e
signal line of connection board

power input line

signal line of motor POWer line of motor

pedal wire

When connecting the pipes, please check the
joint at the picture of the whole machine above as
reference.

And also there have an instruction mark of
each joint of the solenoid at the setting board.

stroke changing
e (HP)

press foot lift

back tack
- (MP)

stitches
(MR)

denseness stitches (87K)




2} Oil pan
(1) Install the oil pan 3 to the underside of the

worktable 1 in the place shown in the illustration

using the nails 2.

(2) From front view, the oil pan 3 to the side is /—1
60mm; from right view, the oil pan 3 to the side is Y2z L2,
e®
80mm. 3 L
60mm
3
80mm
3) Operation panel

(1) Install the operationg panel 1 to the
set plate 2 with the three screws 3.

(2) Install the set plate 2 to the back of
the machine head with the two screws 4,

4) Adjusting the needle stop position

(1) Adjusting the needle up stop position

When the sewing machine stops in the needle up stop position (the stop position of trimming) and the
treadle is pressed back, the white mark on the pulley should be consistent with the mark on the belt cover. Adjust

as follows:

a. Turn off the power swith.

b. Loosen the screw 4, and then remove the cover 3.

_3__



¢. When the needle up stop position disc 1 is turned in the same direction as the direction of machine pulley
rotation, the white mark will stop in a position before the position before adjustment. When the disc 1 is turned

in the opposite direction, the white mark will stop in the position after the position before adjustment.

e s
o — A

(2) Adjusting the needle down stop position

When the sewing machine stops in the needle down stop position, the black mark on the pulley should be
consistent with the mark on the belt cover. Adjust as follows:

a. Turn off the power switch.

b. When the needle down stop position disc 2 is turned in the same direction as the direction of machine
pulley rotation, the black mark will stop in a position before the position before adjustment. When the disc 2 is
turned in the opposite direction, the black mark will stop in the position after the position before adjustment.

¢. After adjusting, install the cover 3, with screw 4.

Note: There is no need to loosen the screw 5, when turning the discs.

5) Lubrication
Before the new machine is used, please loosen the screw 2 and
full the oil into the oil case. Set the oil level between “EMPTY™ and

“FULL”. Then replace oil-filling screw 2.




4. HOW TO USE THE MACHINE
1) Threading

Raise the thread take-up lever to its highest position and thread the upper thread in the following order.
2) Adjusting of the thread regulator 4,

-“Q r.-————"_""_—-

The thread regulator 9 (see the right 10

picture) regulates the amount of needle 9
thread necessary for stitch formation. The
setting depends on the following factors:

material thickness, yarn characteristics and

stitch length.

The thread regulator is fitted with slots

for this purpose. Moving in the “+”direction 11

increases the quantity of needle thread;

‘ o
V —F——7

Moving in the “-“direction reduces the 12

quantity of needle thread.

3) Adjusting of upper thread tension

Tension should be as low as possible. The crossover point should be in the center of the material. Upper
thread tension can be adjusted by thread tension nut 4 and 5 (see the picture of above). Turn the thread tension
nut clockwise 1o increase the needle thread tension. Turn the thread tension nut counter-clockwise to decrease

the needle thread tension.

X

Well balanced é In case upper thread é In case upper thread

switch is too strong or lower is too weak or lower
thread is too weak thread is too strong

4) Winding the lower thread

(1) Place the bobbin onto the bobbin winder
shaft.

(2) Pass the thread for winding thread as
shown in the figure, and wind the end of the thread
clockwise around the bobbin several times, then
wind the thread on the thread adjuster side
counter-clock wise several times.

(3) Push the bobbin presser 1 toward the bob-
bin.

(4) The operation will automatically stop
when winding is completed. The amount of thread

wound onto the bobbin should be a maximum of
80% if the bobbin capacity.




(5) After the thread has been wound
on, remove the bobbin and cut the thread

with the thread-trimming knife 2.

5) Threading the lower thread

(1) Raise flap 1 and remove the
empty bobbin.

(2) Insert bobbin 2 in such a way that
when the thread is unwound from it moves
in the opposite direction to the gripper.

(3) Pass the thread through slit 3 and
below spring 6, pass the thread through
slit 4 and pull about 3 ¢m through. 4 5

(4) Close flap 1 and pass the thread through the flap’s guide 5.
6) Adjusting the lower-thread tension

The lower-thread tension should be set in accordance with the type of

seam required. Adjust the tension with screw 7. (See the picture of above)
7) Installing the needle

Note: Before making the following adjustment, be sure to turn off
the power switch.
Insert the needle up to the bottom of needle clamp and tighten the

screw 1 keeping the long groove side of needle forward the left.

8) Alternating presser foot movement amount

The altemnating movement amount for the inner presser
foot and the outer presser foot can be adjusted within the
range of 1-7 mm using the alternating presser foot movement
dial 1. Turn the alternating presser foot movement dial 1
clockwise or counterclockwise to align the mark. (MIN. A, B,

C,D,E,FMAX.)

Long groove

left

2]




9) Adjusting the presser foot pressure
The presser foot pressure should be set as
weak as possible, but strong enough so that the
material does not slip. If the presser-adjusting dial
1 is turned clockwise, the presser foot pressure will
become stronger, and if it is turned counterclock-

wise, the pressure will become weaker.

10) Adjusting the stitch length
The feed adjustment dials 2 and 3 can be used 1 2 3

to set two different types of stitch length. (See the picture of above) Use feed adjustment dial 2 to set the longer
stitch length. Use feed adjustment dial 3 to set the shorter stitch length. The sewing machine will switch between
the two stitch lengths each time the stitch length change switch is pressed.
11) Using the manual switches
(1) Quick reverse switch
Back tacking is carried out during sewing only .-

while the switch 1 is being pressed.

(2) Alternating presser foot movement change switch
The sewing machine can be switched between

two different alternating presser foot movement

amounts each time when the switch 2 is pressed.
(3} Auto back tacking select switch
If the switch 3 is pressed when either start back

tacking or end back tacking has been set to ON at

the operation panel, back tacking is canceled for
the first time only. Furthermore, if the switch 3 is pressed when
neither starting nor end back tacking has been set, back tacking
is carried out for the first time only.
(4) Needle up or down switch
If the switch 4 is pressed, The needle will move up to the
needle up stop position from down stop position or move down
to the needle down stop position from up stop position.
(5) Stitch length change switch
The stitch length changes alternately between two different

stitch length settings each time the switch 5 is pressed. OFF:

Sewing is carried out using the longer stitch length; ON: Sew-

__7_



ing is carried out using the shorter stitch length.
(6) Stitch counter switch
The orange light on the switch will flash and the machine will stop when the bobbin thread is used up.
Push the switch one more time after change the bobbin. The sewing machine cannot run before the switch
be pushed one more time. The stitch count should be set according to the stitch length and the count of the
bobbin thread. Notice: the switch is not work until the correlative functions of the control box are set. The
functions please read the parameter 42, 43, 44 in the servo motor user manual.
12) Cleaning
(1) The area around the feed dog and the hook should be cleaned every day.
(2) Remove any thread scraps from inside the rotary hook.
(3) Keep the control box clean.
13) Lubrication
(1) Check the oil level at the sight glass 1 every week. If the oil is not enough, remove oil-filling screw 2 and
pour in oil. Check oil level at sight glass 2. The oil level must be between “EMPTY” and “FULL”. Re-
place oil-filling screw 2. After running for 500 hours since buying the new sewing maching, the oil must
be changed. Then change the oil every two years.
(2) The oil quantity is pre-set at a relatively high level in order to ensure adequate lubrication during running
—in. This setting should be checked and corrected after running-in. (approx. 50 hours). The hook is to have

positive lubrication with the least possible amount of oil. Let the sewing machine run approx.2 minutes.

And run in inter-
vals. Hold a piece
of paper next to the
hook and check if

sufficient oil s

spun oil onto the

paper. Remove

cover plate 2. Loosen screw 3 until the tube 1 no longer moves. This is the case when the tube is in the

_8_



center of the drilled hole. Turn screw 3 in until the tube movement just starts and then a 1/8 turn farther.

The hook lubrication is preset. Attach cover plate 2 oil
again. Setting the hook lubrication with screw 3. windows
(3) Lubricating wicks and felt
a. The wick 1 leading from the oil sump to the oscillat-
ing crank 4 must be fixed between the groove 2 in the
arm and the spring 3 of the recirculation wick.
b. When the oil satchel is changed, the flock side should
be faced to connecting plate 10. The oil wick 7 and 8
should be set between the oil satchel 9 and piate 8.

(4) Checking the lubrication oil.

Turn on the power switch. Depress the treadle
gently and check that the oil level rises in the oil sight glass.

14) Adjusting the trailing length after thread trimming

Adjust by turning the pre-tensioner 1. If the ten-
sion of the pre-tensioner 1 is increased, the lengths
of the threads trailing from the needle tips will be

reduced; if the tension is reduced, the lengths will be

increased.

15) Back tacking

When the reverse lever 1 or the quick reverse
switch is pressed during sewing, the feed direction
will be reversed. When it is released, the feed direc-

tion will return to normal,

16) Adjusting the feed dog
Set the feed adjustment dials to the minimum settings. Then adjust as follows so that the feed dog 1 is

at its highest position (0.5mm above the top of the needle plate 2) when the needle bar is at its lowest posi-

_9_



tion.

(1) Turn the machine pulley to set the feed dog 1

is at its highest position.

(2) Loosen the screw 3.
(3) Adjust the feed dog’s height.
(4) Tighten the screw 3.

17) Adjusting the ncedle bar height
Set the feed adjustment dials to the minimum set-

tings. Then adjust so that the distance from the setting

surface of the needle plate 2 to the end of the needle

bar 1 is 19mm when the needle bar 1 is at its lowest position,

(1) Remove the face plate.

(2) Set the feed adjustment dials to “0”.

(3) Turn the pulley to set the needle bar 1 to its lowest posi-
tion.

(4) Loosen the screw 3 and then move the needle bar 1 up or
down to adjust so that the distance from the setting surface of
the needle plate 2 to the end of the needle bar 1 is 19 mm.

(5) Tighten the screw 3.

18) Adjusting the gap between the needle and the rotary hook tip
The gap between the needle and the rotary hook tip 1 is 0.1 mm.

Set the rotary hook tip at the level of the middle of the needle. Then
adjusting the gap as follow:
(1) Loosen the screws 2 and 5.
(2) Set the hook base 6 to the fit position.
(3) Rotate the adjusting plate 3, let the hook base 6 depend on the bed
plate 4.




(4) Tighten the screws 2 and 5.

19) Adjusting of the needle and the hook timing
(1) Set the stitch length to “0”.

(2) Remove the needle plate.
(3) Overturn the arm.

{4) Loosen the screw |

(5) Turn the machine pulley to raise the needle bar
from its low position to the point that the needle rises
2 mm, and the distance from the needle hole to the
rotary hook tip is .4 mm.

(6) Turn the rotary hook to align the rotary hook

tip with the center of the needle.
('7) Tighten the screw 1.
20) Hook protection

In  looping stroke
position the needle must
abut on the hook protection
1 without being displaced.

Move needie in
looping stroke position by

pulley. In looping stroke

position the hook tip is at

the level of the middle of

the needle. Press needle against hook protection 1 manually. The needle should not touch the hook tip.

21) Adjusting the needle and feed mechanism timing
(1) Horizontal feed direction




Set the feed adjustment dials to the maximum settings.

Then turn the machine pulley until the needle bar is at its
lowest position. Then adjust so that the needle and the feed
dog do not move even when the reverse lever is moved up
and down at this time.

a. Remove the bed upper cover 1.

b. Set the feed adjustment dial to the maximum settings.

¢. Loosen the two screws 2.

d. Turn the machine pulley until the needle bar is at its

lowest position.

e. Turn the lower feed cam 3 gradually until it is at the position where the needle and the feed dog do not
move even when the reverse lever is moved up and down.

f. Tighten the two screws 2.

(2) Vertical feed direction

Set the feed adjustment dials to the minimum settings. Then adjust as follows so that the feed dog 1 is at its
highest position (0.5mm above the top of the needle plate 2) when the needle bar is at its lowest position.

a. Loosen the two screws 3

b. Turn the machine pulley to set the needle bar to its lowest position.

-

9.4mm




¢. Turn feed cam 4 to align the point 5 of feed cam 4 with the centerline of feed rod 6
d. Tighten the screws 3
22) Adjusting the opener position
Adjust so that the clearance between the needle plate 3 and the stopper 4 of the inner rotary hook 2 is 0.5-0.7
mm when the opener 1 is at its closest position to the inner rotary hook 2.
(1) Turn the machine pulley to move the opener 1 in direction “a” (opening direction), and then loosen the
screw 5
(2) Turn the machine pulley to move the opener | in direction “b” (closing direction), and then loosen the
screw 6
(3) Turn the machine pulley to move the opener 1 as close to the inner rotary hook 2 as possible.
(4) While pressing the opener 1 against the inner rotary hook 2 with your finger, adjust so that the clearance
between the needle plate 3 and the stopper 4 of the inner rotary hook 2 is 0.5-0.7 mm.
(5) Tighten the screw 6.
{6) Turn the machine pulley to move the opener 1 in direction “a” (opening direction), and then tighten the

screw 5.

-
)

gmm

23) Adjusting the presser foot height

The standard height of the outer presser foot 7 is 9 mm when it is raised by the presser lifter bar 1.

(1) Remove the belt cover.

(2) Loosen the presser adjusting screw, to release the presser foot pressure.

(3) Raise the presser lifters bar 1 and then loosen the screw 3.

(4) Move the outer presser bar up or down to adjust so that the height of the outer presser foot 7 is 9 mm.

(5) While the stopper pin 6 is touching against the notch B in the presser foot lifter connection 5 and while
pushing the presser lifter shaft so that there is no play in the thrust direction, tighten the screw 3.

(6) Turn the presser adjusting screw to adjust the presser foot pressure.

(7) Install the belt guards.




24) Adjusting the alternating presser foot movement amount

(1) Maximum alternating presser foot movement amount.

)

Carry out the following adjustment to set the maximum

alternating movement amounts for the inner presser foot 1

and outer presser foot 2 to the maximum of 7 mm.

a. Remove the upper plate.

b. Remove the adjusting bracket 3.

¢. Loosen screw 5 of adjusting bracket cotlar 4.

d. Adjust the adjusting bracket collar 4. If the adjust-
ing bracket collar 4 is be installed at the highest position,
the alternating presser foot movement amount is 1-6mm. If
it is at the lowest position, the alternating presser foot

movement amount is 1.6-7mm.

e. Tighten the screw 5.

f. Instali the adjusting bracket 3.

d. Loosen the bolt 6 and turn connecting lever 7 to

adjust so that the distance from the outer edge of the arm to the outer edge of the pin 7 is 78 mm at this time.

Then tighten the bolt 68. (When installing the upper plate, set the alternating presser foot movements dial to the

“min.” position.)

(2) Inner presser foot and outer presser foot movement amounts. Carry out
the following adjustment to make the movement amounts for the inner presser
foot 2 and outer presser foot 1 equal when the presser feet are lowered and the
machine pulley is turned.

a. Set the feed adjustment dials to the maximum settings.

b. Open the cover 4

¢. Turn the alternating presser foot movement dial to the *B” position.




d. Loosen the screw 3

e. Turn the machine puiley toward you to align the tip of the needle and
the top of the feed dog with the top of the needle plate.

f. Move the connecting lever to adjust so that both the inner presser
foot 2 and outer presser foot 1 are in contact with the top of the needle plate

at this time. Then tighten the screw 3.

235) Adjusting the presser foot timing

When the presser feet are lowered and the ma-
chine pulley is turned toward you. The inner
presser foot should touch the feed dog before the
needle arrives at the feed dog. Then when the nee-
dle lifis up, the tip of the needle should move away
from the feed dog before the inner presser foot

moves away.

(1} Remove the upper cover.

(2) Loosen the two screws.

(3) Turn the machine pulley until the needle tip and
the feed dog’s up face is the same plane.

(4) Turn inner presser cam to adjust so that the point
of inner presser cam is facing straight up.

(5) Tighten the screws.

(6) When installing the upper plate, set the alternat-
ing presser foot movement dial to the “1” position.
26) Adjusting the fixed knife position

The distance from the groove of slide plate to the

fixed knife 1 should be 26 mm. Furthermore, the dis-

tance from the edge of the needle plate to the left edge




of the tip of the fixed knife 1 should be 4 mm.

(1) Loosen the two bolts 2.

(2) Adjust the position of the fixed knife 1, and then
tighten the bolts 2. 2 ANIAN]

27) Adjusting the thread holding spring posi-

tion

The thread holding spring 1 holds the lower thread
after thread trimming to prepare it for the next sewing
operation. The clearance between the thread holding
spring 1 and the side of the fixed knife 2 should be
1.4-1.6 mm.

(1) Loosen the two screws 3.

(2) Move the thread holding spring 1 to adjust its

position, and then tighten the screws 3.
28) Adjusting the knife timing position
After adjusting the position of the fixed knife 1, adjust the knife timing position.

Adjust so that the driving knife 2 starts touching the fixed knife 1 at a position 5.5 mm along the front edge of
the driving knite 2.

(1) Loosen the two bolts 3 and 4.

(2) Move the driving knife 1 to the left or right to adjust its position.

(3) Then tighten the bolts 3 and 4.

29) Adjusting the driving knife height

The clearance between the lower blade edge of the driving knife 1 and
the lower surface of the inner rotary hook 2 should be 0.3-0.4mm. 5 _/ﬂ'a"““““




{1} Loosen the two screws 2 and 5.

(2} Move the driving knife shaft 7 up or down to adjust the position of the driving knife 1.

(6) Tighten the screws 2 and 5 on the setting collars again,
30) Adjusting the driving knife stop position

The distance from the biade of the fixed knife 2 to the end of the driving knife | should be 0.5 mm when

the driving knife 1 has moved as far as possible toward the fixed knife 2.

(1) Tilt back the machine head.

(2) Turn the machine pulley to move the roller 4 of the driving knife arm 3 to the outermost side (right side) of
the thread trimmer cam 5.

(3) Loosen the bolt 6.

(4) Move the driving knife ] so that the distance between the blade of the fixed knife 2 to the end of the driv-
ing knife 1 is 0.5 mm, and then tighten the bolt 6.

31) Adjusting the driving knife operating position

The standard distance from the left side of driving
knife arm A 1 to the screw tip on the plunger 2 of the
thread trimming solenoid is 2 mm. The clearance between
the outermost side {right side) of the thread trimmer cam
5 and the rolter 6 of the driving knife arm should be 0.1
mm.

(1) Tilt back the machine head.
(2) Loosen the bolt 3
(3) Turn the plunger 2 of the thread trimming solenoid

so that the distance from the left side of driving knife arm
A 1 to the screw tip on the plunger 2 of the thread trim-
ming solenoid is 2 mm, and then tighten the bolt 3.

(4) Loosen the bolt 4.

(5) Set the plunger 2 to the position where it projects as




far as possible to the left.

(6) Turn the machine pulley to move the roller 6 of the driving knife arm to the outermost side (right side) of
the thread trimmet cam 5.

(7) Move the roller 4 so that the clearance between the outermost side (right side) of the thread trimmer cam 5
and the rolier 6 is 0.1mm, and then tighten the bolt 4.
32) Adjusting the thread trimming timing

The center of the pin 1 the center of the reference

hole 3 and the center of the roller 4 of the driving knife
arm should be in a straight line when the thread take-up
lever is at the highest position. (The red point on the pul-

ley and the point on the belt cover are in a straight line.)

(1) Turn the machine pulley until the red point on the

pulley and the point on the belt cover are in a straight

line.
(2) Tilt back the machine head.
(3) Loosen the three bolts 5

(4) Turn the thread trimmer cam 2 to adjust the posi-

tion of the thread trimmer cam 2 so that the center of the

pin 1, the center of the reference hole 3 and the center of the roller 4 of the driving knife arm are in a straight
line.

(5) Tighten the bolts 5.

33) Safety clutch

The standard safety clutch 2 in the lower
toothed belt wheel protects the hook from being
displaced or damaged in case of thread jamming in
the hook path. When the hook is blocked, the
safety clutch 2 must come ou.

(1) Set free blocked hook.

(2) Stick a pin in drill-hole 1 of the outer

clutch disc.

(3) Turn the pulley until the pin can be stuck
in the drill-holes of both clutch parts.

(4) Turn the pulley forwards and backwards until the hook is freely movable again.

(5) Pull out pin.

(6) Hold down hook and turn the pulley until safety clutch 2 engages.




Adjust transmittable torque

Standard checking

The torque transmittable from safety clutch 4 should be adjusted by the supplier by means of a torgue
spanner.

(1) Loosen counter-nuts 3.

(2) Adjust torque

(3) Tighten counter-nuts 3 again.




Installing the Ho Hsing HVP-70-4-ED on WF 1767

Procedures:

1 Set the parameters according to the procedure on page 21:
"Parameter setting HVP-70-4-ED on Global WF 1767 AUT"

2 Set the needle positions according to procedure on page 22: "Setting the needle positions"

3 Set the walking foot function according to the procedure on page 23:
“Setting the walking foot function”

A  When the Global WF 1767 AUT is working well, set the current parameter setting
as the factory setting according to the procedure on page 24:
"Saving the parameter setting to factory setting"

Page 20



Parameter setting for HVP-70-4-ED on WF 1767

Entering the parameter list;
Parameter Description
001 ~ 048 in nommal mode press P key
047 ~ 122 Turn ON the power while pressing P key
123 ~ end Turn ON the power while pressing S key

Note ! Always set machinecode [047.MAC] first

Parameter Description Set value
047. MAC Parameter 047, machinecode 68
Parameter Description Set value
001, H Maximum speed 3000
004. N Start back tack speed 500
005. V End back tack speed 500
027.CT Time delay between backtack sections 200
057. TRU Reverse angle after trimming selection ON
058. TR8 Reverse angle after trimming 43
063. FTP Selection of presserfoot lift type A
066. FD Motor running after presserfoot down 200
069. HD Sensitivity of half heeling pedal 200
122. HL Parameter 122, limit of maximum speed 3000
144, iN1 Defenition of input IN1 iO1
157. O1 Defenition of output O1 OT1
164. MXI Current limiter 18
168. HKP Holding torque 20
169. LKP Low speed gain 30
170. KP jGain kp 20
176. VDN Positioning mode OFF
179.PUA Virtual Up A position ]
181.PDA Virtual down A position 0
183.PUB Virtual Up B position 0
192. PTE Teach in modus selection QFF
209. 1IDX Source of index up
227. SLU Stitch length for back fack QFF
241. FAR Trimming stitch direction 0
242. SLP Stitch length after power ON OFF
247, SLE [227.5LU] function selection QFF

Go to step 2 on page 22: "Setting the needie positions"

Page 21




Zz afied
L uonoun; 1004 Bupjjem ayy Bumes, :¢Z abed uo ¢ dais 0} 09

NAOQT 10 dn eipeeu yum Buiddols usym 19A00 8g-A Ut Ul 8|0y
ay) yum paubije eyeInNd0E BiB [98UMPUBY 94 UO YIBUI YOB|q SY} PUE P8I 8} ljun g pue v ere|d ojoyd isnipe Bujuoiisod ejeinsoe sioW 104

18A00 Bupieaq sy uo yiew pal ayl yum paubire si g sreid ojoyd eyi uo e enjq eyl jaun g ayed oroyd s lasiuoiyouds syl aieloy b
I1BA02 |8G-A 2U1 Ul B0y 8} Yiim subife [22ympuBy 8U} U0 YJelW YOB[G 8U} [Jun [9BYMPUEBY S,BUIYOEW BU} 8BloY g

juawisnipe uoiusod umop ajpaaN
18A00 Bupesq sy uo yiew pal eyl yim paubie si v aleid ojoyd By} UO e pal By [pun v ejeid ojoyd s,/9SIUCIUDUAS BU) 8110 'Z
J8A0D JBG-A U} Ui 9]0y Byl Yyim subje [eympuey oyl U0 YIBW Pal au [uN [SSympueY s sulydew 8y Sieloy |

uswisnipe uoiisod dn ajpasN

wd uo wiew eng v ayed oyoud 1500 Buleaq $,014aUAS UO MIBW Pal |98UMPUBY UD YJBW pal JOADD JjBG-A B} Ul 82y

Pasn 8q jsnw 6Z-00G J9SIUCIYDUAS i ILON
:suonjisod ajpaau ayi buines



Setting of the walking foot function

Press |-Li key and POWER ON
Press P key 10 times

Parameter

Press

Display:

Use

Prass

Parameter

Press

Dispay:

Use

Press

Display:

Press

Display:

FPress

Press

Display:

Press

Dispiay:

Press

FPress

[ 186.

|

'S |

MS |

Set maximum speed

[ MS. XXXX |“—“‘ 2800 spm

I

[R|[e] [€] D]

(=]

]18

ws |

s

Eﬂ
L »

[ WS 3000C] = S e
[€1[0]|

{

0

[186. MS ]

{187. ws ]

L 188. MIN 1—» Adjustment of minimum stroke vake

r--———

S |

LM'N - XXX I » ;Io_ minimum stroke

‘Turn counter clockwise "~

A —  Access siroke data

p

[ 189, MAX ]—b Adjustment of maximum. stroke vaiue

74

_r'

uJIAX XX X‘| éTurn clockwise to

:maximum stroke

A }4 —» Access stroke data

5

S | ——» Save and Exit

For saving your parameter setting go to procedure 4 on page 24

Page 23

4

-

.,
\\
™ _
—_—
0 35 70 105 140 175 210 255
min. max.
stroke -l -l stroke
[188. MIN ] [188. MAX ]



Saving current parameter setting te factory settin

after a reset the current parameter setting will be

set automatically

Action Display Description

Press S key + power ON 123.FAS Saving customers setting to factory selting
Press Skey FASET

Press A key "FASET" will blink 2 times

Press S key . 3333 Bagck in normal mode

Global WF 1767 AUT is now ready for use

Page 24




WF 1767 - AUT

SINGLE NEEDLE HEAVY DUTY WALKING FOOT
LOCKSTITCH MACHINE

SPARE PARTS LIST

Global International BV
H. Figeeweg 4
2031 BJ Haarlem
tel: 023-5319584
fax: 023-5311022

e-mail: global@imca.net

Global Parts bv

H. Figeeweg 4B

2031 BJ Haarlem

tel: 023-5425312

fax: 023-5423422

e-mail: globalparts@planet.nl



A.ARM BED AND ITS ACCESSORIES

03N

81
(82
183 g5

79 80 84

- 67
68

69
70

54
35 56 57 58

o A




A.ARM BED AND ITS ACCESSORIES

:g' Part No. Description Pcs. Remarks
ADL | HF914B8001  |Screw M5x12 4

A0Z | H005001040 |Washer 1

AD3 | H415040080 |Screw 1 M4x8
A04 | HF927B8001 |Thread take-up cover 1

A0S | HF930B8001 |Plug 1

AD6 { HF933B8001 |Dial 1

AO7 | HF935BBO01  |Dial shaft 1

AO8 | HPF936B8001 |Guard plate i

A09 1 HF931B8001 |Cover 1

AlO [ HOG3045040 [Hexagonal nut 1 M4
ALl | HO05001040 |Washer 1

Al2 H401040060 |Screw 1 {M4Xx6
Al3 | HAT10BO671 |Pre-tension adjusting nut 1

Al4 | HB7I9BBOOL |Thread tension spring 1

AE5 1 HA310B0O705 [Thread tension discs 2

Al6 | HE736B8001 [Thread guide 1

Al7 [ HF974B8001 |Thread tension stud t

AlB 1 H4728H8001 |Washer 1

Al9 | H5344BB001 |Nut 1

A20 | HF965BB001 |Fixing clamp 1

AZl § HF964BS001  fWinder shaft I

A22 | H401030120 |[Screw 1 |M3x12
A23 [ HF952BB001 |Disc 1

A24 1 H5731F8001 |Presser spring 1

A25 | HF954BR001 [Knife 1

A26 | H401030040 |Screw 1 M3x4
A27 [ HF947B7101 |Release lever 1

A28 | H401030020 [Screw 1 M3x12
A29 H403040080 {Screw 2 IM4x8
A30 [ HF921B7101 |Arm cover 1

A31 | H901030080 |Pin 1

A32 | HF942B7101 |Winder block 1

A33 | HFY944BE8001 [Release cam 1

A3 H431050060  [Screw 1 [M5x6
A35 | HF938BBOOL |Block 1

A6 [ HF95558001  |Bushing 1

A7 L HOOTOL3035  |E-type stop ring 3.5 1

AIB | HA300EZ11C  |Presser spring 1

A% | HIFY37B800L  [Washer 1

A4 HFB0BR00L  [Arm 1

A4l HI939B8001  |Presser spring !

A2 L IIFYBEBRO0T I Washer 2

AV OHPYETIRO0] | Winder whes 1




A.ARM BED AND ITS ACCESSORIES

};;E Part No. Description Pes. Remarks
A44 | HFIAIBS001  |Rubber ring 1

A45 | H431050050 |Screw 1 [M5x5
Ad6 | HPO99BBCO1  |Cord cover 1

A47 1 H7331G8001  |Screw 1

A48 | HF914BB001 [Screw M5x12 1

A49 | HF915BB0O1  |Screw M5x12 1

A50 | HF918B8001 |Bar 1

A5l | HF913B800! |Face plate I

AS2 | HF919B800I |Bar 1

A53 | HF920B800! |Oil pillow 1

AS54 | HF998BBO0I |Leg 1

AS55 | HF980BS0G1 [Slide Plate 1

AS56 | HF988BS00]  |Needle plate 1

AS57T | HF989BBOC1 |Screw 2

A58 | HF981BB001 |Slide Plate 1

AS9 | HF985B8001 |Slide Plate 1

A60 | HF986BB0G]  |Spring for stide plate 2

A6l | H401020025 |Screw 2 |M2X2.5
A62 | HF982B80O1  |Stopper 1

A63 | H7331G8001 |Screw 2

A64 | HF938K8001 | Pipe 1

AG5 | HF914B8B001 |Screw M5x12 10

A66 | HF997B8001 [Gasket 10

A67 | HF991B8001 |Cover 1

A68 | HF992B8001 |Oil indicator 1

A6D | HF993B8001 |Screw 1

AT0 | HF994BB001  |Gasket 1

ATl | HF995B8001 |Gasket 1

AT72 | H3108B0692 |Fent 1

AT3 | H3108B0A91 [Thread guide 1

A74 | HF938C8001 |Screw 1

A75 | HA307B0674 |Rubber plug L

A76 | HF90ABBOO1 |Gasket 2

ATT | TB1000 M10X 1 |Serew 1 IM10%1
A78 | HGB05HR001 |Rubber plug 1

A79 | HF981I8001 |Pin 1

A80 | H7335C8001 |Washer 2

A8l | H428080120 |Screw 1 [M8Xx12
AB2 | HOO7013060 |E-type stop ring 6 1

A83 | GB/T276 28 |Bearing 2

AB4 | HFOBOISO01 |Spacer 1

AB5 | HF979I8001 |Belt tensioner 1




B.THREAD TENSION REGULATOR MECHANISM

26 31




B.THREAD TENSION REGULATOR MECHANISM

];;E Part No. Description Pcs. Remarks
BOL | H0O03002050 |Nut bEo(Ms
BO2 HF930C8001 | Thead hook 1

BO3 | HF929C80G1 |Thread tension stud 1

BO4 | HA112B0693 [Thread tension discs 1

BO5 | HA710B0672 [Tension spring 1

BO6 | HA710B0671 |{Tension adjusting nut 1

BO7 | HF907C8001 [Thread tension stud 2

BO8 HF917C8001 |Thread guide 1

B09 | H3221B6817 [Thread tension releasing pin 2

Bi0 | H3221B6811 |Shoulder screw 2

Bll H7316B8001 |Screw 2

BI2 | HF925C8001 [Thread guide 1

B13 | H7322B8001 |[Screw 2

Bl4 | H7316B8001 |Screw 2

B15 | HF905C8001 |Tension plate 1

B16 | HF923CB001 {Rod 1

BI7 | HF924C8001 |Sping 1

BI8 | HF915C8001 |Tension release plate 1

Bi9 | HF916C8001 [Thread guide I

B20 | HA310BO705 [Tension discs 4
B2l | HA310B0702 |Tension release discs 2
B22 | H4710C8001 {Tension spring 2
B23 | HALI5B7010 |Stopper 2
B24 | HA310BO701 [Tension nut 2

B23 H431040040 |Screw I |Max4
B26 | HF936C8001 |Thread tension post 1
B27 [ H431050050 [Screw I iM35x5
B28 | H4805C8001 [Thread tension stud 1
B29 | H4B04CB001 |Screw ]
B30 | H32481BD2f [Plate complete L

B31 | H4T13C8001 |Thread take-up spring 1
B32 H32481B721 |Thumb nut l
B33 | H003045050  [Nut 1 IM5
B34 1 HO03002050 |Nat 1 |Ms
B35 | HF918CR001 IRelease lever 1
B36 | 1007023050 |E-type stop ring 5 1
B37 HFG19C8001 {Bolt I
B38| HIrozIceo0l  {Hook I
B39 | 1ru0scscol  |Spring 1
B40 HF09C800T  [Block ]
B4l [ H005001040 |Washer l
B42Z | H415040080 [Screw L [m4xg
B43 | HF92718001  |Washer I




B.THREAD TENSION REGULATOR MECHANISM

Fig. .

N(g; Part No. Description Pes. Remarks
B44 | 1415040080 [Screw 2 IMaxs

B45 | HF906C8001 |Magnet support 1

B46 | HF922C8001 [Solenoid L

B47 1 H403050120 |Screw 2 |Ms5Xx12




C.SEWING MECHANISM

g 10 11 13 16 171819 21 22

2 4 5 17 121415 20 23 24 25 26

51 66 ~—(70)
g_é’ —(68)
52 ag —(69)
i K 70 -

53 ) :

54— ‘ 1§ 63 71
55— 64
(53} ‘ 7 65 (65

55 = ﬁ[—_— (65)

il AR
fi-
.

58 60

— 26—



CSEWING MECHAN'SM

Fig. Part No. Description Pcs. Remarks
No.

COl | HG715CB001  {Screw 1

CO2Z | H431060080 |Screw 1 [M6x8
CO03 | HFS07D8001 |Crank |

C04 | H431060060 [Screw 1 IM6X6
CO5 | HF91488001 |Screw 2

C06 | HFY05DB001  |Upper shaft L

CO7 1 H3205J0662 |Ball bearing 1

CO8 | H431080100 |Screw 1 [M8X10
COY | HF9L3DB00Y  |Counterweight 1

C10 | H00T009200 [Retainer ring 1

Cl1l HF921D8001 |Ball bearing 1

Cl12 | HF918D8001 |Bushing 1

C13 | H431060060 |Screw 2 |IM6X6
Cl4 | HF943D8001 |Bobbin winder driving wheel 1

CI5 | H431060100 [Screw 2 IM6X10
Cl6 | HF923D8001 |Belt pulley{upper) 1

C17 | H431060080 |Screw 1 [M6X38
CI8 | H429060100 |Screw 1 |M6x10
Cl9 | H00T009200 {Retainer ring 1

C20 | HF932D8001 (Ball bearing 1

C21 | H431060080 |Screw 2 |M6X8
C22 | HF929D8001 |(Bushing 1

€23 | H431060100 |[Screw 1 [M6X10
C24 | HF934D8001 |Pulley 1

C25 | HO0500808¢ [Washer i

C26 | H415080250 }Screw 1 |M8X25
C27 H429060100 |Screw 1 [M6X10
C28 | H428050060 |Screw 1 [M5X6
C29 | HF913G8GO1 |Thread take-up pin 1

€30 HF918GBG01 | Gasket 2

C31 | H7221G8001 |Needle bearing 2

€32 | HF916G8001 |Thread take-up support 1

C33 H428050060 |Screw 1 |M5Xé
C34 | HF911G8001 |Thread rake-up pin bushing 1

C35 | HF919G8001 |Support screw 1

C36 | HF909G8001 |Bearing 1

C37 | HF9 10G8001 Bearing 1

C38 | HF907G8BGOL | Thread take-up lever 1

C39 | HF908G800! |Bushing 1

C40 | H003008040 |Nut i M4

C41 | HF920G8001 |Thread take-up crank 1

C42 HF923G80G1 |Bearing 2

C43 | HF926G8001 |Bushing 1




C.SEWING MECHANISM

;‘5 Part No. Description Pcs. Remarks
C44 | HP922G8001  |Needle bar link 1

C45 | H431030050 [Screw 1 |M3x35
C46 | H401040100 |Screw 2 |M4x1o
C47 | HF924G8001 jNeedle bar holder 1

C48 | HF928G8001 |Threaded bolt 1

C49 | HF927G8001 |Slide block 1

C50 | HF938GB001  |Oil wick 1

C51 | H415040100 |Screw 2 |M4x10
C52 | HF933G8001 [Slide guide 1

C53 | HF939G8001 |Oil feeding pipe 2

C54 | HF93668001 [Oil pipe 1

C55 | HF93768001 |Oil wick 1

C56 | HF940G7101 |Rubber 1

C57 | HF97068001 |Needle bar 1

C58 | HF97168001 [Thread guide 1

C59 | H428030030 |Screw 1 |M3x3
C60 | HF972G8001 |[Screw 1

C61 | HF974G8001 |DPX35R #19 1

C62 | HF931G67101 |Needle bar bracket 1

C63 | H403040100 |[Screw 1 [M4x10
C64 | HF94368001 |Oil satchel 1

C65 | HF94768001 |Oil wick 3

C66 | HF927E8001 |Bushing 1

C67 | HF968G8001 |Support disc 2 ;
C68 | H415040120 |Screw 2 [M4xX12
C69 | HO05001040 |[Washer 2

C70 | HF965G8001 [Collar 2

C71 | HF924E8001 {Bushing 1

C72 | H415060200 |Screw 1 IM6x20
C73 | HF962G8001 |Upper feed connecting rod 1

C74 | HF951G8001 |Shoulder screw 1

C75 | HF949G8001 |Connecting lever 1

C76 | H415060160 |Screw 1 M6x16
C77 | HOO7013080 |E-type stop ring 8 2

C78 | HF958G8001 [Oil wick 1

C79 | HF957G8001 |Oil pipe 1

C80 | HF95668001 |Oil feeding pipe
C8t | HF95267101 |Pull rod
C82 | HFY59G8001 |Plug




D.PRESSER FOOT MECHANISM




D.PRESSER FOOT MECHANISM

1;‘5 Part No. Description Pcs. Remarks
Dol H428050080 |Screw 4 |M5XS8
DO2 | HF919E8001 |Support pin 1

DO3 | HF906ES001 |Adjusting bracket 1

D04 | H428050080 |Screw 1 |M5X8
D05 | HF912EB001  |Oil wick 1

D06 | HF911E8001 |Oil pipe 1

DO7 | HF908E8001 |Oil wick 2

DO8 | HFO13E8001 [Plate 1

DO9 | H005018050 [Washer 1

D10 | H415050100 |Screw 1 M5X10
D11 | HF95668001 |Oil feeding pipe 1

D)2 | HF917E8001 [Link pin 2

D13 | HF916E8001 [Link 2

D4 | H415060200 |Screw 1 IM6xX20
D15 | HF951E8001 [Connecting lever 1

D16 | HF956E8001 {Pin 1

D17 | HF953E7101 {Link 1

D18 | HAL04D0GS2 |Plug 1

DI9 | HF942E8001 [Inner presser cam 1

D20 | H423060060 {Screw 2 |MexXaé
D21 | HF946E8001 {Inner presser rod 1

D22 | HF947E8001 {Bearing 1

D23 | HF948E800%¢ JRod pin 1

D24 | HF949E8001 {Oil wick 1

D25 | HF980ER001 {Oil wick 1

D26 | HFS61E8001 |Plug 1

D27 | HF959ES001 |Oil pipe 1

D28 | HF956G8001 |Qil feeding pipe 1

D29 | HF924E8001 {Bushing 1

D30 | HF923E8001 {Collar 2

D31 | AF921E8001 |Adjusting shaft 1

D32 | H431050050 {Screw 2 IM5X5
D33 | HF927E8001 |Bushing 1

D34 | HFY28E8001 |Ball pin 1

D35 | H415050120 |Screw 1 [M5x12
D36 | HF926E8001 {Lever 1

D37 | H415060200 {Screw 1 IM6X20
D38 | HF940EBO0L |Pipe 2

D39 | HF914E8001 |Pin 2

D40 | HF9I8ER001 |Spring 2

D41 | HF933E8001 |Draught rod 1

D42 | HF936E8001 |Disc l

D43 | HF935E8001 |Gasket 1




D.PRESSER FOOT MECHANISM

Fig.

No, Part No. Description Pcs. Remarks
D44 | HF934E8001 |Piston 1

D45 | HF931ES001 [Pipe 1

D46 | HF932E8C0L |Cylinder base 1

D47 | HF997B800L |Gasket 2

D48 | HO05001050 |[Washer 2

D49 | H415050180 |Screw 2 IM5X18
D30 | H415040160 |Screw 1 IM4X16
D51 | HO05001040 |[Washer 1

D52 | HFS43E8001 |Spacer 1

D53 | HF937E8001 |Coupling 1

D34 1 HF938E8001 |Hose 1

D55 | HF939E8001 |Coupling 1

D56 | HF962E7101 |Shaft 1

D57 | H415040120 |Screw 1 M4X12
D58 | HF924E8001 |Bushing 2

D59 1 1402050080  |Screw 2 |M5X8
D60 | HF923E8001 |Collar 2

D61 | HF970EBCO0L |Sponge 1

D62 | HF964EB00L |Oil wick 1

D63 | H415030060 |Screw 1 [M3%6
D64 | HF974ES001 ({Plate 1

D65 | HF973E8001 |Oil satchel 1

D66 { HFYT2ES001 |Draught rod 1

D67 | HF961E8001 |Plug 1

D68 | HF983E8001 |Oil pipe 1

D69 | HF984EB001  |Oil wick 1

D70 | HF982ES00) |Spring 1

D71 HF986EB001 |Qil wick 1

D72 | HF977E8001 |Pin 1

D73 | H401040040 {Screw 1 [M4X4
D74 | HF977E8001 |Pin 1

D73 HF978E8001 Ol wick 1

D76 | HF979E8001 |Stopper claw 1

D77 HF925F8001 |Joint 1

D78 | HF926F8001 |Pin 1

D79 | HF933F8001 |Slide block 1

D80 | HF914B800L |Screw 2

D81 | HF934F8001 |Guide 1

D82 | HF928F8001 |Pin 1

D83 | HF930F8001 [Oil wick 1

D84 | HF932F8001 |Screw 1

D85 | HF979ER001 |Stopper claw 1

D86 | HF939F8001 |Oil wick 1




D.PRESSER FOOT MECHANISM

I;;f Part No. Description Pcs. Remarks
D87 | H431050100 {Screw 1 [M5x10
D88 | HF940F8001 |Bushing 1

D89 | HFI38F800L |Quter presser bar 1

D90 | HF346F8001 |Presser connecting plate 1

D91 | HF977EB00L |Connecting pin 2

D92 | HF978E8001 |Oil wick 2

D93 | HF979E8001 |Stopper claw 2

D94 | H401040040 |Screw 1 |M4x4
D95 | HF956F8001 |Imner presser bar 1

D96 | HF959F8001 |Inner presser foot 1

D97 | HF960F8001 |Screw 1

D98 | HF943F8001 [Outer presser foot I

D99 | H401040100 |Screw 1 [M4x10
DI00| H431040040 |Screw 1 [M4x4
DIOl| HFO87ER001 |Helder 1

D102| HF922ER001 |[Potentiometer control 1




E.UPPER FEED LIFTING ROCK SHAFT MECHANISM




E.UPPER FEED LIFTING ROCK SHAFT MECHANISM

Fig.

No. Part No. Description Pcs. Remarks
EQL | HO07013080 |E-type retaining ring 8 1

EO2 | HFY65F7101 [Press adjusting plate assy 1

EO3 | HF963F8001 |Pin 1

E04 | HF961F7101 |Press adjusting dial 1

E05 | HO007013050 |E-type retaining ring 5 1

EO06 | 612030080 |Spring pin 2

EO7 | HFYT6F8001 |Spring support (U) 1

EO8 | HF972F8001 |Spring 1
"E09 { HF975F8001 |Hose 1

E10 | HF973F8001 |Shaft 1

Eil | HFO74F8001 |Spring support (D) 1

E12 H42808012¢ |Bolt 1 [M8x12
E13 | HF905F8001 |Press-foot lifter shaft bush(L) 1

El4 | HF922F8001 |Oil wick 1

E15 | HF919F7101 [Press-foot lifter connection assy 1

El6 | 1605050320 |Pin 1

ELl7 | HF904F8001 |Press bar lifter shaft 1

EI18 | HFY06FS001 {Spreader shaft bush(L2) 1

E19 | H424050160 |Set screw 1

E20 [ H003002050 |[Nut I

E21 | HF997F8001 (Stopper 1

E22 HF996F8001 [Crack 1

E23 | H415060160 |Screw 1 [M6X16
E24 | HF910F8001 |[Set screw collar 1

E25 | H401050060 [Screw 1

E20 | HF907F8001 Bushing(R) 1

E27 HF909F8001  {Bushing 1

E28 | HF908F8001 |Bushing(R2) 1

E29 | H415060200 |Screw 1 IM6x20
E30 HF913F8001 |Crack 1

E31 | HF915FB001 |Washer 2

E32 | H005014080 |Wave washer 1

E33 | HF916F8001 [Lifter lever 1

E3 | HF917F8001 [Screw 1

E35 | HF980F8001 |Lever(U) 1

E36 | 14150680160 |Screw L |M6X16
E37 | H415050250 [Screw 2 [M5%25
E38 HOO3002050  |Nut 4 IM5

E39 | 1340500663 ILink ball 2

E40 | 1F984FBO0L  |Knee lifter connecting bar L

E4l | HF982FB001 [Main spring 1

E42 | HFY88F8001 |Lever(D) i

E43 HF933F800]1  [Shaft 1

- 34 —




E.UPPER FEED LIFTING ROCK SHAFT MECHANISM

};lf Part No. Description Pcs. Remarks
E44 | HO070130080 {E-type retaining ring 1

Ed5 H415060160  |Screw I |M6X16

E46 | H104060250 |Screw 1 [M6X25

E47 | 1IF990F8001 |Knee lifter plate 1

E48 H7316E8001 |Nut 1

— 35 —




F.STITCH REGULATOR MECHANISM

34 3536

30 p)
@ﬁai 323311.

20 21 2324




F.STITCH REGULATOR MECHANISM

;;f Part No. Description Pcs. Remarks
FOL | HF925H8001  |Spring 1

FO2 | HF924H8001 [Washer L

FO3 | 1iF9228001  |Feed adjusting arm I

F4 HF923HE001  |Pin 1

FO3 431050080  |Bolt I |M3X§
FO6 | HF905HB001  |Feed adjusting screw (long) 1

FOT | HATOOF2030  |Positioning pin 2

FOB | HM3Z0OOF2110 |Spring 2

FOY | HAIQ9F0674 O ring 2

Fil | HF914H8001  [Feed adjusting screw (short) 1

Ft1 | HA720F0887 {Spring 2

FI12 1 HA7T20F0683  {Support plate 2

Fi3 HA7421F120  {Feed adjusting dial 2

Fid | HF308HE001 {Feed adjusting dial plate(L) L

E15 HA720F0685  Bushing 2

F1&6 | HAT20F0686 [Screw 2

FI7 | HF918HBCO1 |[Feed adjusting dial plate(S) 1

FI8 | HF928HR001 {Reverse shaft bushing(L) 1

F19 HF93ZHB0C1  [Pin !

F20 H428060080 [Bolt 2 IMeX8g
FZ1 HF930HB001  |Reverse stitching arm(U) 1

F2z2 HF934H800L {Pin 1

F23 | H428060060 [Bolt I Moxe6
F24 | HF927H8001 |Collor 1

F25 HF933H8001 [Rod 1

F26 | H007013050 |E-tpye retaining ring 5 2

F27 | HF970HE0C]1 |Reverse stitching shaft 1

F28 HEF931HB00L  {Reverse shaft bushing(R) 1

F29 1 HE511HB001 |Pin 1

F30 H4937LR001 |Bolt 1

F31 | H4938L8001 |Rubber ring 1

F32 HF969HE001  |Spring 1

F33 | HF968HRO0! |Reverse stitching lever 1

F34 | HA3411D308  |Bolt 1

F35 | H4938L8001 |Reverse stitching lever block 1

F36 HA113F0684 |Bolt 1

F37 | ura37e8001  [Coupling 2

F33 H403060100  |Screw 4 [M6X10
F39 1 HRF947HROOL  |Pump 1

40 HF954H8001  |Ring 1

Fal HF951HRO0L  |Ring H

42 HF950HE00L  |Piston 3

F43 HIF953H8001  |Piston i




F.STITCH REGULATOR MECHANISM

11:';5 Part No. Description Pcs. Remarks
F44 | H005001060 |Washer 1

FA5 | H104060250 |Screw(D) 1 |M6X25
F46 HF939HBO0L |Bolt 1

F47 | HF937HB00! |Reverse stitching army(D) I

F48 | HF941H8001 |Spring pin 1

F49 | 1003001060 {Nut 1

F50 HF943H8001 |Rod 1

F51 | HF942H8001 |Pull spring 1

F52 H424100100 {Thread pin 1 |MIOX10
F53 | H3100D2090 |Presser spring 1

F54 | HF963HB001 |Key 1

F55 { HF966HB001 |Oil seal 1

F56 | HF958HB001 |Shaft 1

F57 | HF967HB001 |Oil seal 1

F58 | HF961H8001 |Guide 2

F59 | 1005009050 |Elastic washer 4

F60 H415050160 |Screw 4 |IM5SXl16

— 38 —




G.FEEDING AND FEED LIFTING & ROTATING HOOK SHAFT MECHANISM

40 41 43 (41) (30) (Zég) (26)

(24) 44 (28)(27)

]
37 33 39 (39)(38)(37)

47 49 (46)50 52 56 58 5960

81 82 83




G.FEEDING AND FEED LIFTING & ROTATING HOOK SHAFT MECHANISM

l;;f Part No. Description Pes. Remarks
GOl | HF928I8001 [Feed shaft 1

GO2 | HPY59G8001 |Rubber cap 1

GO3 | HF965G8001 |Adjusting shaft collar 1

GO4 | H415040120 JBolt 1 M4x12
GO5 | HF927EB001 {Bushing(L) 1

GO6 | HF93118001 |Thurst ring 1

GO7 | H007009150 )E-type retaining ring I

GO8 | HF941I8001 {Tube 1

GO9 | HF94218001 [Oil wick 1

GI0 [ HF93718001 |Bushing 4

G11 | HF945I8001 {Washer 3

GI2 | HF93518001 |Feed arm(L) 1

GI3 | HF93618001 [Boly(L) 2

Gl4 | HF956G8001 |Oil joint 1

GI5 | HF9461I8001 |Spring 2

G16 | HO07013050 |E-type retaining ring 5 1

GI7 | HF94418001 |Pin 1

G18 | HF93918001 JTube support 1

G129 | HFS4818001 |Bolt 2

G20 | HF951I8001 {Screw 2

G21 | HF95018001 |Feed dog 1

G22 | HF94978001 [Feed bracket 1

G23 | HF9531800¢ |Pin 1

G24 | HF92918001 |Oil seal 3

G25 | HF927EB001 |Feed shaft bushing(L) 1

G26 | HPG2718001 {Washer 4

G27 | H415060120 |Boli(R) 2 IM6X12
G28 | HF92318001 |Feed shaft arm(R) 2

G29 | HO07013050 |E-type retaining ring 5 4

G30 | HF926I8001 {Pin 2

G31 | HF924E8001 |Feed shaft bushing(R) 2

G32 | HF957I8001 |Feed connecting arm(L) 1

G33 | HATI9BO707 |Rubber cap 1

G34 | H415050160 |Bolt 1 [M5x16
G35 } HF95818001 {Pin(L) 1

G36 | HF96118001 |Oil wick i

G37 | H401030080 |Bolt 2

G38 | HF95418001 |Washer 2

G39 | HF95218001 |Feed link 2

G40 [ HFSS9I8001  {Shaft 1

Gal | HF965G8001 |Adjusting shaft collar 2

G42 | H415040120 |Bolt 2 IM4xi2
G43 | HF927E8001 |Bushing(L) |

— 40 —




G.FEEDING AND FEED LIFTING & ROTATING HOOK SHAFT MECHANISM

I;li Part No. Description Pcs. Remarks
Ga4 HF924E8001 [Bushing(R} 1

G45 | H428060100 |Bolt 2 IM6X10
G46 | H429060100 |Bolt 2 |MoxX10
G47 | HF975]8001 [Coupling claw(L) 1

G48 | HF978]J8001 [Toothed wreath 1

G49 | HF97778001 |Coupling craw(R) 1

G50 GB/T3452.1 Oring 1 11.8X1.8
G51 HF98818001 |Qil seal 1

G52 | HF98TIB001 |Bushing(L) 1

(G53 | HF99218001 |[Bolt 1

G54 | H34412C110 [Plunger spring 1

G55 | HF96I8001 |Plunger. 1

(G56 | HA110E0672 |Oil feeding pipe 1

G357 HFG7117101 |Feed rod 1

G58 | HF905I8001 {Lower shaft 1

G59 HF96318001 |Feed cam i

G606 | H428060050 [Bolt 2 IM6XS
G61 | HF91917101 [Lowe feed connecting rod assy 1

G62 | HF92618001 |Pin 1

G63 | HO07013050 |E-tpye retaining ring 5 2

G64 | HFY61HB001 |Slide block 2

G65 | HF92518001 |Back sylinder connection 1

G66 | HF980HB001 |Pin 1

G67 | HF917I8001 |Lower feed cam 1

G68 | H428060080 |Bolt 2 |M6X8
G69 | HFS90I8001 |Bushing(R) 1

G70 | HF956G8001 |Oil joint i

G71 | HF99118001 |Sealing ring i

G72 HF91518001 |Disk i

G73 | HF916I8001 |Stunk screw 2

G74 | HOO7009220 |Retainer ring 1

G75 | HF907I8001 [Toothed belt 1

G76 | HF90818001 |Belt pulley(D) 1

G77 | HF911I8001 |Piston 2

G78 | HF91218001 ]Presser spring 2

G79 | HF91018001 |Body 1

GBO | H431060120 |Adjusting screw 2 IM6X12
G831 H431080120 |Bolt 1 [IM8X12
G82 | H430080120 {Bolt 1 IM8X12
G83 | HO03002060 {Nut 2 M6




H.HOOK SADDLE MECHANISM

r
Nl e A
‘_/:i.\ ~ |

1
//:\ o\\‘\__:_fd'—:l \—,-,_C}T_—*_‘\/J,_ o 86

32

L e (86)

By 4 (3]
71 ('\.\': 3 \..._:,.__: -
-—=72 ) Sty (S
> ‘\\\;’ h rﬁ_.‘_ N ——
o o I -
&7 l\.f:';__ .96
g
K;I"'“ﬂ {94)

4_4f —



H.HOOK SADDLE MECHANISM

;f Part No. Description Pcs. Remarks
HOE | H402025060 |Screw 2 |IM25Xe
HOZ | HF910J8001 [Thread holding spring 1

HO3 | HF908J8001 |Fixed knife 1

HO4 | #402025060 [Screw 2 {M25X6
HO5 | HF905J8001 |Fixed knife support bracket 1

HO6 {1 B415050250 |Bolt 2 [M5x25
HO7 | H005G05050 [Washer 2

HO8 | HFO89FR001 |Washer 5

HO9 | HF991J800L |Oil drip ring 1

HI10 | HF$5778001 [Bolt 2

HI11 HF995J8001  |Shaft 1

H12 | HF924J8001 |Oil wick 1

H13 H424050200 |Bolt 1 |M5X20
Hl14 HF98138001 |Hook shaft 1

Hi5 | HF992]8001 |Washer 1

H16 | HF98478001 [Ball bearing 3

H17 HF983J8001 |Gear 1

HI8 | H431050050 [Bolt 2 [M5X35
HI19 1 HF946]8001 |Pin(L) 1

H20 HF964J8001 |Oil seal 2

HZ1 HF966J80C1 |Bolt 3

H22 | HF965]8001 [Screw 3

H23 | 1F962J8001 [Lower shaft holder 1

H24 | (B/T3452.1 |Oring 1 | 38.7x1.8
H25 1 {F96378001 |Ball bearing z

H26 H40303008G  |Screw 4

H27 | HF969J8001 jLower shaft gear 1

H28 | HF970J8001 |Washer i

H29 | HF967J8001 |Driving shaft 1

30 HF973J8001 |Collar 1

H31 1 1415060200 (Bolt 1 [M6x20
H32 | 11:971J80C1 |Shaft 1

H33 | HFus6G8001  |Oil feeding pipe(S) 1

H34 HIF94Y9 [R001 | Tube i

H35 11°945 8001 {Horizontal hook base 1

FI30 | HOOS013060  |Wave washer 1

H37 | HP99018001  Lubrication shaft 1

H38 | 107007260 |Retainer ring 1

H3Y 1 HF956)8001  |Bushing 1

H40 | 4r94718001 {0 feeding pipe(M) 2

41§ 13102630040 - [Bolt 1 |M3x4
H42 ITEA010080  [Bolyshort) 6 |M4XS8
H43 | 11155040120 [Bolt(long) M4 X 12

— 4




H.HOOK SADDLE MECHANISM

;‘5 Part No. Description Pcs. Remarks
H44 © 14415030060 |Bolt 2 |M3xeé6
H45 | HO05004030 |Washer 2

H46 | HF914J8001 Driving knife 1

H47 HF913J8001 |Driving knife shaft 1

H48 | HF90G)8001 Opener 1

H49 | HF90HJB001 |Screw 2

H50 } HF90AJ8001 Ol wick 1

H51 | HF999J8001 |Adjusting pin 1

‘H52 | HF90BJ8001 |Adjusting guide rail 1

H33 | HF90DJ8001 |Opener shaft I

H54 | HF996J8001 |Bearing 1

H55 | HF90FJ8001 |[Opener setting bracket 1

H56 | HF90EJ8001 |Pin 1

H57 | HF917J8001 |Bushing 1

H58 | H007013040 |E-type retaining ring 1

H59 | HF95078001 |Oil wick 1

H60 | HF919J8001 {Bushing 1

H61 | HF9ICJ7101 |Gear base assy 1

H62 | H431050060 [Bolt 2 [IM3Xé6
H63 | H005013050 |Belleville spring washer 1

H64 | HF911J8001 |Nut 1

H65 { HF91J78001 |Hexagonal nut i

H66 | HFO1AJB001 |Gear 1

H67 | H431050050 |Bolt 2 |M5Xs
H68 | HF954J8001 |Sheet packing 1

H69 | HF95378001 |Cover 1

H70 | HF958]8001 |Oil seal 1

H71 | HF942J8001 [Thread trimmer cam 1

H72 | H415040080 |Bont 3 |M4Xx38
H73 1 HF985J7101 |Horizontal hook 1

H74 HF971B800G1 [Bobbin 1

H75 | HF931J8001 |Driving knife arm(S) 1

H76 | H415040120 |Bolt 1 [M4x12
H77 | HF934J8001 |Pin 2

H78 | H007013040 |E-type retaining ring 2

H79 | HF933J8001 |Driving knife connection 1

H80 | HF928)8001 |Solinoid setting bracket 1

H81 H415040080 |Bolt 1 |M4Xx8
H82 | HF937J8001 |Driving knife arm(L) 1

Hg3 HF940J8001 |Roller 1

H84 | H007013030 |E-type retaining ring 1

HES H415040120 }Boit I Max12
H86 | HF920J8001 |Collor 2




H.HOOK SADDLE MECHANISM

l;l(g) Part No. Description Pcs. Remarks
HE7 H428050050 |Bok 2 [M5X5
H88 | HF92278001 {Solinoid setting plate 1

H89 | H005018060 [Washer 1

HS0 | H415060120 |Bolt 1 M6eX12
H91 H415040100 |Bolt 2 M4x10
H92 | HF939]8001 {Pin 1

H93 | HFY25J80C1 |Thread trimmer solinoid 1

H% | H415060220 |Bolt 2 IM6X22
H95 | HF92BJ8001 |Spacer i

H96 | HF92CJ8001 {Eccentric collor 1




I.OIL LUBRICATION MECHANISM

32 33

31|34 (32 33)
‘g 35 36
30 TR { (34)




L.OIL LUBRICATION MECHANISM

Fig. Part No. Description Pcs Remarks
No.

101 H401050080 |Bolt 1 M58
102 HO050180560 |Spacer 1
103 HF909¥8001 |Oil wick support 1
104 HF917K800L |Oil joint 1
105 | HF908KBOO1 |Tube guide 1
106 HF906K8(01  [Felt 1
197 HF9O7K8001  |Oil wick 1
108 HF905K8001  |Onl tube 1
109 HF918K8001 |Qil tube 1
o HF314K8001 |[Felt 1
111 HFG15K8001 |Oil wick 1
112 HF913K8001 {Qil tube 1
113 | HF948K80UI |Pipe 1
14 | HF950K8001 |Oil tube 1
115 | HF949K8001 |[Hose 1
116 | HR936K8001 |Oil pipe 1
17 HF959K8001 |Oil window 1
118 | HF957K8001 {Oil pipe 1
119 | HF919K8001 |Spring 1
120 HF962K8001 [Tape 1
121 | H802040160 |Screw 2 laxie
122 | HF960K8001 |Guard plate 1
123 HF956K7101 |Valve 1
[24 | HF955K8001 [Main oil pipe 1
125 HFG20K8001 |Oil joint 2
126 | HF921KBO01 |Qit pipe 1
127 HF922K8001 {Qil pipe 1
128 | HFO38KBOO1 * [Oil joint 1
129 | HF939K8001 [Oil pipe 1
130 | HF951K8001 ]Oil pipe setting plate 1
131 { H32311D606 |Oil wick setting plate 2
[32 | H415040100 |Screw 2 |M4x10
33 HO05001040 |Washer 2
134 H3Z10K0671 |T-joint 2
135 HF942K8001 |Hose 1
136 HF947K8001 JHose 1
137 HF946K8001 |Oil wick 1
138 | HF943K8001 |Oil pipe plate assy 1
[39 | HF92FJ7101 |Wire assy 1
140 HF927K7101 }0il hose assy 1
141 | HF963K7101 |Filter pot assy 2
142 | HF929Kk8001 |0l pipe 1
143 | HF930K8001 |[Support spring 1




LOIL LUBRICATION MECHANISM

];]E Part No. Description Pcs. Remarks
144 HFS23K8001 JOil pipe 1
145 | H3210K0671 |T-joint 1
146 HF924K8001 [Oil pipe 1
47 § HP925K8001 |Oil pipe 1
148 | HF926K8001 |Support spring 2
149 | HF932K8001 |Felt part 1
I50 | HA30012040 |Cable tie 1
I51 { HF934K8001 il pipe 1
I52 | HF937K8001 |Oil pipe 1




J.ACCESSORIES




J.ACCESSORIES

;15 Part No. Description Pcs, Remarks
JO1 | HA307J0671 [Hinge support 2
J02 | HF914L8001 |Hinge 2
JO3 | H411060100 |Screw 4
f04 | HF905L8001 JHead cushion 2
105 HF971B8001 |Bobbin 3
j06 HA100J2170 |Oil wank 1
o7 H200400069 {Qiler 1
JO8 HF974G8001 |Neddle 4
JO9 | HF913L8001 |Detector setting plate L
JI0 | HA200J2030 |Cotton stand assy 1
JI1 | HA100J2180 {Cover 1
J12 | HF90418001 {Oil plate 1
J13 GB/T349  |Nail 8 | 1.6xz25
J14 | HB00001025 |Hexagonal wrench (2.5) 1
JI5 | HBOO0O1015 |Hexagonal wrench (1.5) 1
J16 | HA300J2070 |Screw driver(L) 1
17 HA300J2200 [Screw driver(M) 1
JI18 | HA300J2210 {Screw driver(S) 1
J19 HF908L8001 |Belt guard(R} 1
120 HF$15L8001 |Rubber washer 1
121 H401060120 |Bolt 1
J22 | HF907L8001 |Belt guard(L) 1
123 HF911L8001 {Bol 1
124 | H005001060 |Washer 1
J25 H7316E8001 |Nut l
126 H125080600 |Screw 2
127 HF925L8001 |Bow 1
J28 | H005001080 |Spacer 2
126 | HO03002080 |Nut 2
J30 | HF928L8001 |Coupling i
J3% | HF929L8001 |Nylon washer i
132 HF930L8001 {Cushion 1
J33 | HF933L8001 |Washer ]
J34 1 HF931L8001 |Cylinder i
J35 1 HF932L8001 |Coupling 1




K.PNEUMATIC CONTROL UNIT




K.PNEUMATIC CONTROL UNIT

Fig. -

No. Part No. Description Pcs. Remarks

K01 | HF930MB001 |Connecting box base 1

KO2 | HF924M8001 [PCB board 1

K03 | HF932M8001 {Connecting box screw 9

K04 H409040160 |Screw 2

K05 | H415030120 |Screw 2

K06 | HF93IM8001 |Connecting box cover 1

KO7 | HF922E8001 |Rheostat 1

K08 | HF926M7101 |Rheostat wire assy 1 |connect to CN3 of PCB board
K09 | HF922CR001 |Tension release sclenoid 1

K10 | HF92IJ8001 |Wire joint 6 Jconnect to MT,ML.FK of PCB board
K11 | HF92578001 |Trimming solenoid 1

K12 | HF92HJ8001 |Wire joint 4

K13 | HF92EJ8001 |[H type wire joint 1

K14 | HF934M8001 |Button set frame 1

K15 | HF933M8001 |Button sct board 1

K16 | HF937MB001 |Button with light 3

K17 | HF937M8002 [Button without light 9

K18 | HF928M7101 [Button wire assy 1 |connect to CN6 of PCB board
K19 | H415040060 {Screw 4

K21 | HF927M7101 |Solenoid valve wire assy 1 {connect to CNS of PCB board
K22 | HF929M7101 |Count to alarm wire assy 1 |econnect to CN2 of PCB board
K23 | HF925M7101 |Control box wire assy 1 |connect to CNI of PCB board
K24 | HF938M7101 |Reset button assy 1 |connect to CN4 of PCB board
K25 | HF940M8001 |[Plotting 5 |set inside the button

K26 | HZ15040120 [Screw 4

K27 | HF914M8002 |Windpipe 1 [ 4{same letter matches)

K28 | HF915M8001 [Windpipe i |e6

K30 | HF917M8001 [Solenoid valve set board 1

K31 | HF941M3001 {Solenoid valve cover 1

K32 | HF907MB001 {Solenoid valve 5 |3V1-06-DC24V

K33 HF932L8001 |Windpipe joint 1

K34 | H4921N8001 |Windpipe joint 1 |EPL6-01 ¢6-1/8"

K35 | HF932L8001 |Windpipe joint 4 |BPL4-01 @4-1/8"

K36 | HF913M8001 [Throtte 1 |ESL4-01 @4-1/8"

K37 | HD492M8001 |Plug 1 IPTI/R"

K38 | H4919Ng0oo1 |Windpipe joint 1 |EPL6-02 p6-1/4"

K39 | H4914Ng001 [Windpipe joint i |EPL8-02 @8-1/4"

K40 | HF937E8001 |Windpipe joint 3 |EPL4-MS3(AIRTAC)

K41 | H4915Ng001 |Reducing valve | |AFR2000

K42 | HF931L8001 |Cylinder 1 |[MSAL-U-25x56 (AIRTAC)
K43 HOQ3002040 |Nut 2

K44 | H005001040 |Washer 4

K45 | H801050200 |Screw 2




K.PNEUMATIC CONTROL UNIT

Fig.
Ng Part No. Description Pcs. Remarks
K46 | H409040100 {Screw 2




IMCA bv - Holland
Hendrik Figeeweg 4 -
2031 BJ Haariem

Phone: (31) 23 531 95 84
Fax: (31) 23 531 10 22

e-mail :info@imca.net

IMCA USA - Georgia

3249 Cleveland highway
Gainesville GA 30506
Phone: (1) 770 535 7538
Fax: (1) 770 532 3896
e-mail: imca4@belisouth.net

IMCA France

3 Square des Bouleaux
49300 Cholet

France

Phone (33) 2 4158 8148

Fax (33) 2 4171 9822

e-mail: bernard.cleon@free. fr

Global Internationai BV
H. Figeeweg 4

2031 BJ Haarlem

tel: (31) 23-5319584

fax: (31) 23-5311022
e-mail: global@imca.net

Global Parts bv

H. Figeeweg 4B

2031 BJ Haarlem

tel: (31) 23-5425312

fax: (31) 23-5423422

e-mail: globalparts@planet.nl






